Intubation

Checklist for intubation

•Pre-intubation oxygenation/Ventilation

  O2 source

  circuit (Ambu Bag, Jackson-Reese)

  mask

  oral/nasal airway

•Supportive

  suction

  IV access, free flowing line, no K in fluid

  medications

   pre-intubation (autonomic blocking agents)

   anesthetic (induction)

   paralytic

   post-intubation (infusion sedation, vasopressor)

•Airway equipment

  laryngoscope and blades w light checked

  endotracheal tube w cuff checked

•Post intubation

  color change

  breath sounds

  tape tube in place

  hypotension may be:

   tension PTX

   esophageal intubation

   drugs

RSI

general principle is no bagging

if pt has food in stomach, and bag, then will aspirate

Medications

Pre-intubation (autonomic blocking)

  fentanyl 25-100 mcg

  lidocaine 1 - 1.5 mg/kg (?dec bronchospasm, tachycardia?)

  ?glycopyrrolate to dec oral secretions (ask)

Anesthetic (induction)

  Propofol

  Versed  0.5-2mg (not if RSI)

  Etomidate 0.3mg/kg

  Thiopenthal

  Ketamine

Paralytic

  depolarizing (succinylcholine) 1.5mg/kg

   non depolarizing

      rocuronium 1.0mg/kg

      cis-atracurium 0.2mg/kg

Post-intubation

  start infusion sedation (benzo/propofol + opiod)

  IVF

  phenylephrine 50-100mcg bolus

  ephedrine 5-10mg bolus

Pre-intubation

fentanyl

Supplied: 50mg/mL

Dose: 1.5-2.0 mcg/kg (up to 3mcg/kg, given 1-2 mcg/kg/min)

lidocaine

Dose: 1-1.5mg/kg IV over 30-60 seconds

Anesthetic

Propofol

Supplied: 10mg/mL

Dose: induction: 1mg/kg (situation dependent, range 0.25-1.5mg/kg, give ~20mg q 10sec until onset)

Infusion: 25-300mg/hr (0.6x wt in kg = mL/hr)

Onset: 30 sec

Duration: 4-8 min

Contraindication: egg and soy allergy

Metabolism: H

Side Effects:

dec BP (peripheral vasodilation, dec venous return, dec CO)

pain on injection (give fentanyl or lidcaine first)

bronchodilation (goal for asthmatics)

propofol infusion syndrome

more

Versed (midazolam)

Dose: initial 0.5-2mg

Infusion: 1-8 mg/hr

Onset: 1-5min

Duration: mean 2 hours (t1/2=1-4h)

Metabolism: H CYP3A4

Side Effects:

shorter t1/2, fewer active metabolites than other benzos

Etomidate

Supplied: 2mg/mL (premixed w propylene glycol)

Dose: 0.3mg/kg (situation dependent, range 0.1-0.4mg/kg)

Onset: 30 sec

Duration: 3-5min

Advantage: cerebroprotective (though can activate seizures) relative CV stability (use in hypovolemia, CHF)

Side Effects: pain on injection, fasiculations/myoclonus, stimulates emesis center, dec CBF, dec ICP, activates seizure, adrenal suppression via inhibition of 11-B-hydoxylase (single induction blocks normal inc in cortisol production for 4-24h)

Interactions: fentanyl decreased elimination

Thiopental

Supplied: 25mg/mL requires mixing or refrigeration

Dose: 3-6mg/kg (situation dependent)

Onset: 30sec

Duration: 3-5min, t1/2 3-12h, switches from linear to nonlinear pharmacokinetics after prolonged infusion

MOA: short acting barbiturate with sedative, hypnotic, and anticonvulsant properties

Metabolism: H

Side Effects:

larygospasm, bronchospasm (use w caution if COPD, asthma)

dec BP (peripheral vasodilation, dec venous return, dec CO)

respiratory depression

pH: 10.6 (extravasation/intraarterial injection causes necrosis)

cerebral vasoconstriction (dec CBF, dec ICP)

Ketamine

Dose: 1-2mg/kg

Onset: 1-2 minutes

Duration: 5-15min, t1/2 11-17min

Benefit: inc HR/BP by release of endogenous catecholamines

Side Effects: psychosis, hallucinations, inc salivary secretions, inc myocardial O2 demand, laryngospasm, inc ICP

Paralytic

Depolarizing

succinylcholine

Supplied: 20mg/mL

Dose: 1.5mg/kg

Onset: 30-60s

Duration: 5-10m

Side Effects:

hyperkalemia (0.5-1 mmol/L inc in K) (more inc in K if NM dz or bed bound)

bradycardia

fasiculations

myalgias

myoglobinuria

inc ICP, inc IOP

inc intraabdominal pressure

Nondepolarizing

rocuronium

Supplied: 10mg/mL

Dose: 1.0mg/kg (0.6-1.2mg/kg)

Onset: 1-2m

Duration: 20-40+ m

Advantages: rapid onset like succinylcholine

Disadvantages: inc risk of anaphylaxis

vecuronium

Supplied: 1mg/mL

Dose: 0.1-0.2 mg/kg

Onset: 2.5-3 minutes (makes it much less useful in acute setting)

Duration: 30-60m

Disadvantages:

cis-atracurium

Supplied: 10mg/mL

Dose: 0.2mg/kg

Onset: 90-120s

Duration 20-40m

Side Effects: seizures from metabolite after long infusion

Advantage: organ independent degredation (Hoffman) therefore can be used in ESRD, liver failure; no histamine release

Post-intubation

Phenylephrine (Neosynephrine)

Supplied 1% solution (10mg/mL) so must be diluted 100times to give 100mcg/mL

Dose: 50-100mcg bolus

Onset: 30sec

Duration: 5-10m

MOA: pure alpha agonist

Ephedrine

Supplied: 50mg/mL (must be diluted 10 times to give 5mg/mL)

Dose: 5-10mg bolus

Onset: 30sec

Duration 5-10m

MOA: indirect sympathomimetic resulting in alpha and B effects

Contraindications: MAO inhibitors, TCA, cocaine

